
 

NPDES Permit No. IL0001953 
Notice No. 13012201.bwc 

 
Public Notice Beginning Date:  June 10, 2013 

 
Public Notice Ending Date:  July 10, 2013 

 
 

National Pollutant Discharge Elimination System (NPDES) 
Permit Program 

 
 

Draft Reissued NPDES Permit to Discharge into Waters of the State 
 

Public Notice/Fact Sheet Issued By: 
 

Illinois Environmental Protection Agency 
Bureau of Water  
Division of Water Pollution Control 
Permit Section 
1021 North Grand Avenue East 
Post Office Box 19276 
Springfield, Illinois   62794-9276 
217/782-0610 

 
 
Name and Address of Permittee: 
 
Aventine Renewable Energy, Inc. 
1300 S. 2nd Street 
Pekin, Illinois 61554 

Name and Address of Facility: 
 
Aventine Renewable Energy, Inc. 
1300 S. 2nd Street 
Pekin, Illinois 61554 
(Tazewell County) 

 
The Illinois Environmental Protection Agency (IEPA) has made a tentative determination to issue a NPDES permit to discharge into the 
waters of the state and has prepared a draft permit and associated fact sheet for the above named Permittee.  The Public Notice period 
will begin and end on the dates indicated in the heading of this Public Notice/Fact Sheet.  The last day comments will be received will be 
on the Public Notice period ending date unless a commentor demonstrating the need for additional time requests an extension to this 
comment period and the request is granted by the IEPA.  Interested persons are invited to submit written comments on the draft permit to 
the IEPA at the above address.  Commentors shall provide his or her name and address and the nature of the issues proposed to be 
raised and the evidence proposed to be presented with regards to those issues.  Commentors may include a request for public hearing.  
Persons submitting comments and/or requests for public hearing shall also send a copy of such comments or requests to the permit 
applicant.  The NPDES permit and notice number(s) must appear on each comment page. 
 
The application, engineer's review notes including load limit calculations, Public Notice/Fact Sheet, draft permit, comments received, and 
other documents are available for inspection and may be copied at the IEPA between 9:30 a.m. and 3:30 p.m. Monday through Friday 
when scheduled by the interested person. 
 
If written comments or requests indicate a significant degree of public interest in the draft permit, the permitting authority may, at its 
discretion, hold a public hearing.  Public notice will be given 45 days before any public hearing.  Response to comments will be provided 
when the final permit is issued.  For further information, please call Brian W. Cox at 217/782-0610. 
 
The applicant is engaged in wet and dry milling of corn with the starch being converted into ethanol, the germ being sold to other facilities 
for extraction of the corn oil, and the other non-starch materials being sold as animal feeds.  In addition, yeast used in the fermentation 
process is refined, dried, and sold.  (SIC 2869 and 2046).  Waste water is generated from the production of approximately 156,000,000 
gallons per year of fuel grade alcohol, from the treatment of influent water prior to use in boilers and other production processes, from 
various cooling and condensing processes, from sanitary waste generated from plant personnel, and from stormwater runoff.  Plant 
operation results in an average discharge of 34.73 MGD of non-contact cooling waters, treated process wastewater, boiler blowdown, 
source water treatment wastes (i.e. filter backwash, reverse osmosis reject, softener regenerant, etc.), and stormwater runoff from outfall 
001, 0.87 MGD of treated wet mill process wastewater from outfall B01, 0.26 MGD of dry mill wastewater including sand filter backwash, 
reverse osmosis reject, cooling tower blowdown, and softener regenerant from outfall C01, and 1.253 MGD of yeast plant non-contact 
cooling water from outfall 002. 
 
Process wastewaters generated from the wet mill operations are treated in the on-site wastewater treatment plant consisting of screening, 
equalization, pH adjustment, anaerobic digestion, aeration, and primary and secondary clarification. 



Public Notice/Fact Sheet -- Page 2 -- NPDES Permit No. IL0001953 
 
 
All sanitary wastes are collected and discharged to the City of Pekin No. 1 Sewage Treatment Plant. 
 
Process wastes generated from the dry mill are treated utilizing anaerobic digesters permitted under IEPA Permit No. 2006-EB-2626.  
The treated dry mill process wastes are then recycled for use as process makeup water.  Boiler blowdown generated at the dry mill is also 
recycled to be reused as dry mill process water.  The dry mill process wastes are not permitted to be discharged to surface water.  
 
Fly ash generated from the coal-fired boilers is sluiced to the on-site ash holding system consisting of two impoundments each 
approximately 2 to 3 acres in surface area, with a total storage capacity of approximately 8.5 million cubic feet.  IEPA Permit Number 
2007-EO-3265 requires complete groundwater recapture which occurs by utilizing a series of production wells.  The pumped 
groundwater is then reused as the facility’s non-contact cooling.  When one impoundment is filled, the fly ash is removed and reused for 
the purposes of mine reclamation.  The fly ash removal occurs on an annual basis. Currently lime softening sludge is also discharged to 
the fly ash storage system, which will no longer occur after the lime softening is replaced with reverse osmosis. 
 
The following modifications are proposed: 
 
On November 16, 2011, the facility completed their conversion from direct-contact cooling/condensers to non-contact cooling which was 
previously described in the October 26, 2006 public notice fact sheet for the permit issued December 4, 2006.  The following 
modifications occurred as part of this project:  (11) direct-contact cooling water pre and intermediate condensers were replaced with shell 
and tube condensers; a new surface condenser for the vacuum flash cooler was installed and the original condenser being repurposed for 
the replacement of two barometric condensers on evaporators 4-5-6 and 7-8-9; a new surface condenser for the 1-2-3 evaporators was 
installed to replace the barometric condenser; a closed-loop seal water system was installed on the (3) gluten vacuum pumps eliminating 
process water coming in contact with cooling water; all condensed process water vapors that were previously discharged untreated have 
been rerouted to either be recycled for use as process waters in the wet milling process or be treated in the on-site waste water treatment 
plant (WWTP); and a second anaerobic digester was installed to handle the additional BOD load at the WWTP.  This project has seen 
significant results, by reducing the average concentration of BOD discharged by one half and resulting in an average reduction in loading 
to the Illinois River of approximately 1,703 lbs of BOD/day. 
 
The facility’s dry mill went on-line December 04, 2006 and became fully operational in January 2007.  This modification was previously 
described in the October 26, 2006 public notice fact sheet for the permit issued December 4, 2006.    
 
The facility has proposed a modification to their wet milling boiler feed water treatment system.  Currently the source water which consists 
of either Illinois River water, groundwater, municipal water, or a combination of each, is treated with warm lime softening, then sand 
filtration, and then zeolite softening prior to entering the boiler system.  The facility has proposed removing the warm lime softening and 
adding reverse osmosis.  The proposed system would then consist of sand filtration, and then reverse osmosis, and then zeolite 
softening.  This modification will generate an average flow of approximately 0.21 MGD of R.O. reject (0.23 MGD DMF) and will eliminate 
an approximate average of 0.047 MGD of softener sludge which was discharged to the ash holding system.  The addition of the reverse 
osmosis membrane will allow more cycles in the boiler prior to blowdown, thereby reducing the volume of boiler blowdown generated by 
approximately 50,000 gpd.  In turn, there will be smaller quantities of the previously approved boiler blowdown additives used.  The 
addition of the R.O. reject includes the use of two additives: sodium bisulfite to remove any chlorine residual prior to entering the R.O. unit, 
and a R.O. membrane deposit control agent consisting of a weak acid (2-butenedioic acid).  The addition of the sodium bisulfite will result 
in less total residual chlorine being discharged.  The addition of the 2-butenedioic acid will have a negligible effect on the pH of the final 
effluent as less than 0.086 ppm of the product will be discharged from Outfall 001.  This modification will ultimately result in less pollutant 
loading being added to the Illinois River, so no further antidegradation assessment was conducted. 
 
Based on DMR results, the wastewater treatment plant is currently discharging more than 25 lbs/day of Phosphorus.  Therefore, in 
accordance with Title 35 Ill. Adm. Code 304.123 a concentration limit of 1 mg/L and a load limit of 7.26 lbs/day were added to this permit.  
Based on DMR results the Outfall B01 discharge is not capable of meeting the concentration limit of 1 mg/L or the load limit of 7.26 
lbs/day.  Therefore, a compliance schedule is provided in the special conditions of the permit. 
 
The requirements associated with the storm water pollution prevention plan have been changed to reflect the Agency’s current 
recommendations and requirements. 
 
Sulfate, boron, and other metals monitoring requirements were added to Outfall 001 because one of the sources of the cooling waters is 
on-site groundwater which is pumped from below the fly ash holding system.   
 
Aventine utilizes river water as a primary cooling medium in the corn wet milling operation.  Their intake structure is located on the Illinois 
River.  Water is drawn in approximately five feet below the surface of the river through four 24-inch diameter pipelines. Each pipe cutoff is 
covered by a fixed drum-style perforated stainless steel intake strainer that is 30.75 inches in diameter and 8.5 feet long. The strainer 
consists of 7/16 inch diameter holes on 5/8 inch centers which results in approximately 45% open area. The intake pipelines are set 
approximately perpendicular to the flow of the river.  Water is drawn using two pumps, a 1750 HP 720 RPM and a 700 HP 900 RPM with 
an overall maximum pumping capacity of 48.7 cfs.  
 



Public Notice/Fact Sheet -- Page 3 -- NPDES Permit No. IL0001953 
 
In the Best Professional Judgment of the Agency, the cooling water intake structure is equivalent of Best Technology Available for the 
following reasons:  
  
1. The calculated through screen velocity is 0.37 ft/s which is less than the 0.5 ft/s allowed design maximum through screen velocity for 

new facilities withdrawing greater than 2 MGD.   
2. The maximum intake of 48.7 cfs, is only 1.6% of the river’s 7Q10 flow, which allows 98.4% of the river for passage during low flow 

conditions.  
3. In order to minimize total cooling waters used at the facility, the dry mill operations utilize closed cycle cooling with makeup water being 

pumped from on-site wells. 
4. Even though the screens are fixed as opposed to the preferred traveling screens, one can be taken off-line to allow for maintenance, 

while still achieving an intake velocity of less than 0.5 ft/s at the maximum pumping capacity.   
 
Special Condition 16 was added to the permit which requires the resubmission of cooling water intake structure design and operational 
data for the purpose of reevaluating their intake structure upon the renewal of the permit. 
 
Application is made for the existing discharge(s) which are located in Tazewell County, Illinois.  The following information identifies the 
discharge point, receiving stream and stream classifications: 